
RESOLUTION NO. 2022 – 83 
 

RESOLUTION AUTHORIZING INTERGOVERNMENTAL AGREEMENTS FOR 
ASSISTANCE WITH WATER INFRASTRUCTURE PROJECTS 

 
 WHEREAS, Section 10 of Article VII of the Illinois Constitution of 1970 and the 
Illinois Intergovernmental Cooperation Act, 5 ILCS 220/l et. seq. enables units of local 
government to enter into agreements among themselves and provide authority for 
intergovernmental cooperation; and 
 
 WHEREAS, The County of Champaign and local units of government desire to repair, 
improve, and/or expand rural water infrastructure; and 
 
 WHEREAS, intergovernmental agreements between the County of Champaign and the 
following local units of government will be prepared to outline the responsibilities of each party 
[...]
Drainage is a Utility

We believe that drainage in Southern Champaign 
county should be looked at no differently than 
having utilities available to landowners and 
residents of the village of pesotum. 

58



Request

We would like to request  cost share  funding  for the 8,185 feet of tile that need replaced. 

Over all cost is $362,967.61

Would like to receive a minimum of $181,483.80 - This would fund half of the project 

We are prepared to work with the courts to levy funding for the other half of the project if 
you choose to help fund this project

59



Thank you for your  time and consideration of this  project to help us improve the 
infrastructure of the drainage in southern Champaign county.

60



 

 

ARPA Rural Water Project Assistance Request 

 

 

 

 

 

County Board District #4 

Village of Ivesdale 
 

 

 

 

 

 

 

 
 
 

April 2022 

 
61



Project summary -The Village of Ivesdale’s (Village) entire distribution system consists of 
approximately 2.5 miles of water mains that were mostly constructed in 1966 while the plant was 
constructed. Nearly all the mains within the system are 4-inch cement asbestos pipe and all fire 
hydrants are the two-hose connection type, with no steamer nozzle. In recent years, the Village has 
seen an increased number of water main breaks, leaks, and other effects of long-term deterioration 
of these 54-year-old mains.  

Project timeline from the feasibility study -  
Facilities Planning Study/Report Phase  December 1, 2021 
Design Phase (including Permit applications) February 21, 2022 
Bidding/Negotiation Phase 1  May 4, 2022 
Construction Phase 1  July 1, 2022 
Start-Up & Commissioning Phase 1 December 1, 2022 

ARPA Funds - The preliminary cost for Phase 1 is $1,100,000. The Village anticipates receiving IEPA 
principal forgiveness of $400,000 The Village would like to ask for $250,000 from the Champaign 
County ARPA funds. Phase 2 and Phase 3 will be in consecutive years after Phase 1. Each phase is 
anticipated to cost the same amount unless prices continue to increase.  

Total Funding 
Village funds – $450,000 
Potential IEPA Principal Forgiveness - $400,000 
ARPA funds – $250,000 

Impact/importance of project needing completed – The Illinois Environmental Protection Agency’s 
(IEPA) Engineering Evaluations note that the "Unaccounted For" water percentage has risen to just 
under 15%, which is at the threshold of excessive losses. The number of main breaks and quality of 
these old "cement asbestos" mains had made the Village initiate a program of three phases of 
watermain replacement. Any water main replacement program should bring the sizes of the mains 
up to modern standards with new replacement mains to be sized at not less than 6-inch diameter. 
These projects will reduce the unaccounted-for water, thus relieving stress on the existing plant and 
well system. The new mains will also provide improved fire protection and life safety.   

62



 

 

ARPA Rural Water Project Assistance Request 

 

 

 

 

 

County Board District #4 

Village of Pesotum 
 

 

 

 

 

 

 

 
 
 

April 2022 

 
63



64

April 18, 2022 

WEST PESOTUM DRAINAGE PROJECT 
PHASE ONE 

VILLAGE OF PESOTUM, CHAMPAIGN COUNTY, ILLINOIS 

Project Description: 

This project involves the construction of approximately 1,600 lineal feet of storm sewer 
lines in the southwest portion of the Village. This area of Pesotum was constructed 
without subsurface drain tile lines. Sump pump and on-site wastewater treatment 
systems discharge into the roadside ditches, creating near-continual wetness and 
frequent ponding. Until recently the only subsurface drainage outlet was a decades-old 
6-inch diameter clay farm tile line. However, Pesotum Consolidated Drainage District is 
in the process of updating their large-diameter outlet tile system. This presents 
Pesotum with the ability to begin the process of upgrading its drainage facilities within 
the western half of the Village, including this first phase project. 

This project is the first step in a multi-phase upgrade planned for the entire subsurface 
stormwater drainage system that provides subsurface drainage for the western half of 
the Village. Existing 75 plus year old 6-inch and 8-inch diameter clay drain tile lines will 
be replaced with modern storm sewer lines which will provide a much greater flow 
capacity. These future storm sewer lines will provide an outlet for discharges from 
sump pumps and on-site wastewater treatment systems. Construction of the complete 
system is currently estimated to cost in excess of $1.3 million. 

Estimated Project Construction Cost: $170,000 

Estimated Total Project Cost: $224,000 

Proposed Village Cost Share: 22% 

Project Timetable: Project under construction within 135 days ± 

Design: 60 days± 

Easements: 30 days ± 

Bidding/ Award: 45 days± 

Construction: 90 days± 

It is anticipated that the entire project can be completed by June 2023. 

DSW:akp 
J:\3170\-25\3170-25 EP04.doc 



 

 

ARPA Rural Water Project Assistance Request 

 

 

 

 

 

County Board District #4 

Village of Tolono 
 

 

 

 

 

 

 

 
 
 

April 2022 

 
65



66

Project Summary and Preliminary Environmental Impacts Determination (PEID) 

The following project summary and environmental assessment has been prepared by the !EPA to 
assist the loan applicant in complying with the public notice requirements. Information in this 
report was obtained, in part, from the following sources: Wastewater System Upgrades submitted 
August 21, 2020 by Donohue & Associates Inc. on behalf of the Village of Tolono; Applicant 
Environmental Checklist dated January 18, 2021 ; and other information gathered by the IEP A. 

Part I - Project Information 

Project Name: Wastewater System Upgrades 

Loan Applicant: Tolono 

County: Champaign 

Current Population: 3,449 

Project Number: Ll 75849 

Future Population (30 year): 5,174 

Project Justification & Description: The Village of Tolono (Village) owns and operates a 
wastewater collection and treatment system that consists of approximately 80,100 lineal feet (LF) 
of sanitary sewers ranging from 8-inches to 12-inches in diameter, forcemains, manholes, 6 lift 
stations, and a conventional activated sludge wastewater treatment plant (WWTP). The original 
WWTP and most of the collection system was constructed in the early 1970's. The WWTP has a 
design daily average flow (DAF) of 0.235 million gallons per day (MGD) and design maximum 
flow (DMF) of 0.588 MGD. In 1984, a berm was added to the stormwater equalization basin to 
create a sludge storage lagoon. In 2011, a fixed film roughing filter was added to the primary 
clarifiers to reduce biochemical oxygen demand (BOD) loadings to the aeration basins. There is a 
tertiary filter and chemical feed building that are no longer used in the treatment process. The 
WWTP does not have a main headworks facility. Flows enter through a comminutor that grinds 
up sewage on a continuous basis. From there flows are pumped through the control building for 
primary treatment via two primary clarifiers. Secondary treatment consists of two aeration basins, 
two final clarifiers, chlorine disinfection and discharge to the receiving stream. The Village's 
current NPDES permit does not require year-round disinfection of the dry weather flows. Sludge 
from the primary clarifiers and waste activated sludge from secondary treatment are combined and 
digested in the aerobic digesters. Digested sludge is pumped to the sludge lagoon. Sludge is 
typically dredged and disposed of via land application by local farmers. 

There are no influent flow meters; therefore, the plant operators must guess when the DMF has 
been reached and divert flows to the stormwater equalization basin. The plant contains only one 
stormwater pump without an influent meter. Many of the WWTP components are over 30-years 
old and have reached the end of their useful life, reached, or exceeded their design capacity, and 
in some cases are no longer being utilized in the treatment process. 

The Village also examined their collection system for needed improvements. The Elizabeth Street 
and Watson Street Lift Stations (LS's) were constructed with the original collection system. They 
are still functioning, but they have dry pit areas that are susceptible to potential flooding with raw 
sewage should any of the piping fail; are not compatible with current systems and compliance 

1 



67

standards; and pose potential safety issues for maintenance staff. The Deerpath LS needs upgrades 
for operational and security needs. It was also determined that all 6 LS's needed to be equipped 
with communication telemetry for monitoring. · 

Additionally, within the corporate limits of the Village, there are unsewered areas that utilize septic 
systems or percolation fields for discharge. The Village would like to extend sanitary sewers to 
the Unity West Elementary School, Oaks Mobile Home Park, and Sunnyfield Subdivision. This 
will increase wastewater flows that must be treated. 

The Village and their engineers evaluated various options for wastewater treatment including a no 
discharge option, sending flows to another community for treatment, or upgrading/expanding the 
existing WWTP. They determined the most feasible option for the community would be to upgrade 
& expand their current WWTP. They evaluated several different WWTP options and ultimately 
determined upgrading and expanding the existing WWTP utilizing an Oxidation Ditch system 
would be the best alternative. 

The proposed project consists of expanding the WWTP DAF from 0.235 MGD to 0.51 MGD and 
the DMF from 0.588 MGD to 1.29 MGD, a sanitary sewer extension to serve unsewered areas, 
and lift station replacements and improvements. New WWTP improvements include: splitter box; 
fine screen; raw influent pump station; excess flow pump station and forcemain; new oxidation 
ditch, conversion of the existing clarifiers to aerobic digestors; new secondary clarifier; 
chlorination and dechlorination facilities; waste activated sludge (WAS) flow meter vault; convert 
the old chemical building to lab and control building; convert the old filter building to chemical 
and blower building; demolish the old control building; electrical and SCADA upgrades; and other 
related appurtenances. The sanitary sewer extension includes a new submersible lift station (LS 
#7); approximately 4,800 LF of 6-inch diameter forcemain; approximately 1,600 LF of 8-inch 
diameter sanitary sewer; approximately 1,200 LF of 10-inch diameter sanitary sewer; 
approximately 1,200 LF of 12-inch diameter sanitary sewer; 15 manholes; and other related 
appurtenances. Other construction includes: replacement of the Elizabeth Street LS; replacement 
of the Watson Street LS; upgrades to the Deer Path LS including chopper pumps to eliminate 
plugging of the pumps, grouting of the wet well joints, sandblasting and recoating of the piping, 
fencing, and other miscellaneous repairs. All 6 of the existing LS's will receive communication 
equipment upgrades. 

It is anticipated the year-round disinfection exemption will no longer apply. The new WWTP will 
provide for biological phosphorus removal, ammonia reduction, and total nitrogen reduction. The 
proposed WWTP work will require a modification to the existing NPDES permit prior to receiving 
a construction permit and loan. The proposed improvements will increase system functionality, 
reliability, and allow the Village to maintain compliance with current and future wastewater 
regulations. 

Project Location: The WWTP upgrade/expansion will occur at the existing WWTP location on 
South Bourne Street. The remaining work will occur at the lift station sites mentioned above and 
the sewer extension will occur to the west and south of the existing WWTP. The new lift station 
will be constructed at South Bourne Street and County Road 600 North. See attached map for 
locations. 

2 



68

Estimated Construction Start Date: October 2021 

Estimated Construction Completion Date: April 2023 

Project Cost Estimate: $12,550,000 

Part II - Environmental Review and Impacts 

Project construction impacts: Temporary adverse environmental impacts such as construction­
associated noise, blowing dust, air emissions, traffic disruption, and soil erosion will likely occur 
during construction. 

The project was submitted for review through the Illinois Department of Natural Resources 
(IDNR) EcoCAT system for compliance with the Illinois Endangered Species Act, Illinois Natural 
Areas Preservation Act (Section 17 Illinois Administrative Part 1075) and the Illinois Wetlands 
Act (Section 17 Illinois Administrative Code Part 1090). Initial review contained no record of 
threatened or endangered species within the project vicinity; however, further assessment was 
necessary for the Part 1090 wetlands review because the EcoCAT review indicated the presence 
of wetlands within the project area. Upon further review a joint consultation for Part 1075 & Part 
1090 was issued June 17, 2020 concluding that adverse effects are unlikely. 

The IDNR State Historic Preservation Office (SHPO) reviewed the information submitted for the 
project review and provided a letter dated July 1, 2020 indicating there are no historic properties 
affected by the proposed project, therefore the project complies with section 106 of the National 
Historic Preservation Act of 1966. 

Project information was submitted to the Illinois Department of Agriculture (IDOA) to assess the 
potential impact to agricultural land and determine consistency with the IEPA's Agricultural Land 
Preservation Policy and compliance with the Illinois' Fannland Preservation Act. The IDOA 
determined that all construction will be constructed on private easements or public road right-of 
way. Additionally, the IDOA concluded that all construction will be located within Tolono's 
corporate boundaries and agricultural land is not being converted. A letter was issued July 23, 
2020 indicating the project will be constructed in accordance with the IDOA's water and Sewer 
Line Construction Standards and Policies; therefore, the IDOA determined the project complies 
with the Illinois Farmland Preservation Act. 

The U.S. Army Corps of Engineers (ACOE) also reviewed the project information. The ACOE 
issued an email dated January 26, 2021 stating that it appears there are no jurisdictional waters of 
the U.S., including wetlands, that would be impacted by the discharge of dredged or fill material 
associated with construction of the project. Therefore, a Department of the Anny Section 404 
permit is not required. 

3 



69

8. Reason for Project: the current WWTP is running above capacity 

If this project is compliance-related, or involves regionalization, indicate above. 

9. Project Location(s): South Bourne Street, Tolono, IL 61880 

(May be address, address start & end points, latitude/longitude, or brief description) 

10. Does the applicant own and operate a Wastewater Treatment Plant or Facility? 0 Yes O No 
If YES, complete a. through e. If Applicant has multiple treatment facilities, questions only apply to facilities impacted by the 
proposed project. 

a. NPDES Permit Number(s) of the Treatment Facility(s): IL0031453 -------------------
b. Name of Treatment Facility(s): Village of Tolono STP 

c. Design Average Flow (OAF) of the Treatment Facility: 0.235 MGD -----------------
d. Latitude and Longitude of the discharge (from NPDES permit): 39.1544N/88.1523W --------------------
e. Name of the receiving body of water (from NPDES permit): Hackett Branch --------------------

1 f NO, complete f. and g. 

f. Name of entity providing wastewater treatment: 

g. Average flow per day delivered to this facility by the applicant: _________________ MGD 
11. Loan Applicant's current service population: 3449 --------
12. Protection of Assets (using an AMP or Equivalent) 